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Tsann Horng Company Limited
No. 61, Benzhou Road, Gangshan District, Kaohsiung City 820, Taiwan

The following sample(s) was/were submitted and identified on behalf of the applicant as

Sample Description : Plastic Granules
Color : Clear
End Use : Carpet Protector & Chair Mat & Bath Mat
P.O. / Ref No. : -
Buyer : -
Manufacturer : Tsann Horng Company Limited
Country of Origin : Taiwan
Country of Destination : United States
Sample Submitted By : Tsann Horng Company Limited
Sample Receiving Date : 2015/04/15
Testing Period : 2015/04/15 ~ 2015/04/20

Test Requested : With reference to US California Proposition 65 requirement -

 Total Lead content
 Total Cadmium content
 Phthalates content

Test Method & Results : Please refer to next page(s).

* * * *

This test report replaces the original one KE/2015/41396, The original test report KE/2015/41396 was
invalid.
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Test Results:

Tested Component List / List of Materials:

Component list:
Sample Material Description

1 Plastic Clear Plastic Granules

Total Lead Content (Substrate materials)

Test Method : With reference to CPSC Test Method: CPSC-CH-E1002-08.3. Analysis was performed
by ICP-OES.

Test Result :
Result

(mg/kg)
Detection limit

(mg/kg)
1

Lead (Pb) n.d. 20

Note: n.d.=not detected
0.1% = 1000 mg/kg

Total Cadmium Content (Substrate materials)

Test Method : With reference to CPSC Test Method: CPSC-CH-E1002-08.3. Analysis was performed
by ICP-OES.

Test Result :
Result

(mg/kg)
Detection limit

(mg/kg)
1

Cadmium (Cd) n.d. 5

Note: n.d.=not detected
0.1% = 1000 mg/kg
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Phthalates

Test Method : With reference to CPSC-CH-C1001-09.3. Analysis was performed by GC-MS.

Test Result :
Phthalates Result

(mg/kg)
Detection limit

(mg/kg)
1

Dibutyl Phthalate (DBP) n.d. 50

Benzylbutyl Phthalate (BBP) n.d. 50

Bis-(2-ethylhexyl) Phthalate (DEHP) n.d. 50

Diisodecyl Phthalate (DIDP) n.d. 50

Diisononyl Phthalate (DINP) n.d. 50

Di-n-octyl Phthalate (DNOP) n.d. 50
Di-n-hexyl phthalate (DnHP) n.d. 50

Note: n.d. = not detected
0.1% = 1000 mg/kg

Sample photo :

SGS authenticate the photo on original report only

*** En.d. of Report ***
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